
ID. PIEZA / PIECE / TEIL / PARTIE QTY.

1 Estribera piloto / Pilot footpeg 1

2 Tornillo M8x16 DIN912 / M8x16 DIN912 screw 1

3 Tapón de goma / Rubber cap 1

4 Herraje / Adapter 1

5 Pieza original / Original part 1

6 Pieza original / Original part 1

7 Pieza original / Original part 1

ESTRIBERA CONDUCTOR R-FIGHTER / R-FIGHTER PILOT FOOTPEG

Pg. 1/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

M O U N T I N G  I N S T R U C T I O N S

1
4

6

7

5

3 2



ESTRIBERA CONDUCTOR R-FIGHTER / R-FIGHTER PILOT FOOTPEG

Pg. 2/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

I N S T R U C C I O N E S  D E  M O N T A J E  -  M O U N T I N G  I N S T R U C T I O N S  -  M O N T A G E A N L E I T U N G

1

2
ASSEMBLY
MONTAJE

DESPIECE
EXPLOTING

1

4 6

7

5

2

2 22,00 N/m  - Par de apriete
16,23 lb/ft - Tightening torque

3



ID. PIEZA / PIECE / TEIL / PARTIE QTY.

1 Estribera piloto / Pilot footpeg 1

2 Tornillo M8x16 DIN912 / M8x16 DIN912 screw 1

3 Tapón de goma / Rubber cap 1

4 Herraje / Adapter 1

5 Tornillo M6x10 DIN7991 / M6x10 DIN7991 screw 1

6 Extensión / Extension 1

7 Casquillo / Spile 2

8 Pieza original / Original part 1

9 Pieza original / Original part 1

10 Pieza original / Original part 1

EXTENSIÓN ESTRIBERA PILOTO R-FIGHTER
R-FIGHTER PILOT FOOTPEG EXTENSION

Pg. 1/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

M O U N T I N G  I N S T R U C T I O N S

1

4 9

10

8

2

7
5

6

3



EXTENSIÓN ESTRIBERA PILOTO R-FIGHTER
R-FIGHTER PILOT FOOTPEG EXTENSION

Pg. 2/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

I N S T R U C C I O N E S  D E  M O N T A J E  -  M O U N T I N G  I N S T R U C T I O N S  -  M O N T A G E A N L E I T U N G

1

2
ASSEMBLY
MONTAJE

DESPIECE
EXPLOTING

4
9

10

8

1

2

7
5

6

3



ID. PIEZA / PIECE / TEIL / PARTIE QTY.

1 Estribera pasajero / Passenger footpeg 1

2 Tornillo M6x16 DIN912 / M6x16 DIN912 screw 1

3 Tapón de goma / Rubber cap 1

4 Herraje / Adapter 1

5 Pieza original / Original part 1

6 Pieza original / Original part 1

7 Pieza original / Original part 1

8 Pieza original / Original part 1

9 Pieza original / Original part 1

ESTRIBERA PASAJERO R-FIGHTER
R-FIGHTER PASSENGER FOOTPEG

Pg. 1/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

M O U N T I N G  I N S T R U C T I O N S

1

4

6

9

5

2

7

8

3



ESTRIBERA PASAJERO R-FIGHTER
R-FIGHTER PASSENGER FOOTPEG

Pg. 2/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

I N S T R U C C I O N E S  D E  M O N T A J E  -  M O U N T I N G  I N S T R U C T I O N S  -  M O N T A G E A N L E I T U N G

1

2
ASSEMBLY
MONTAJE

DESPIECE
EXPLOTING

1

4

6-7-8

9

5

3

2 22,00 N/m  - Par de apriete
16,23 lb/ft - Tightening torque

2



ID. PIEZA / PIECE / TEIL / PARTIE QTY.

1 Estribera pasajero / Passenger footpeg 1

2 Tornillo M8x16 DIN912 / M8x16 DIN912 screw 1

3 Tapón de goma / Rubber cap 1

4 Herraje / Adapter 1

5 Tornillo M6x10 DIN7991 / M6x10 DIN7991 screw 1

6 Extensión / Extension 1

7 Casquillo / Spile 2

8 Pieza original / Original part 1

9 Pieza original / Original part 1

10 Pieza original / Original part 1

11 Pieza original / Original part 1

12 Pieza original / Original part 1

Pg. 1/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

EXTENSIÓN ESTRIBERA PASAJERO R-FIGHTER
R-FIGHTER PASSENGER FOOTPEG EXTENSION

M O U N T I N G  I N S T R U C T I O N S

1

4

9

10

8

2

7

6

11

5

12

3



Pg. 2/2

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.cat

EXTENSIÓN ESTRIBERA PASAJERO R-FIGHTER
R-FIGHTER PASSENGER FOOTPEG EXTENSION

I N S T R U C C I O N E S  D E  M O N T A J E  -  M O U N T I N G  I N S T R U C T I O N S  -  M O N T A G E A N L E I T U N G

1

2
ASSEMBLY
MONTAJE

DESPIECE
EXPLOTING

4-9-10-11 12

8

12

7

6

5

3


